PLEASE QUOTE

FLE 23 600 401
NSL4O9% 3

JuL

oh
Xedd SHRATEE, . 11.T.
Y eieeE 1 -

Mr. Bob Hale,
Controller,

N.W.T. Water Board,
P.0. Box 1500,
YELLOWXKMIFE, N.W.T.
X1A 2R3.

Dear Mr. Hale:

Re: Application for Water Licence

Hamlet of Aklavik ' :

The following information is presented as an update
to the original water licence application dated January 25, 1977
Please consider this application as bkeing jointly submitted by
the Hamlet and by the G.N.W.T. since the latter is responsible
for the capital cost and the 0/M of the water/sewer infrastructure.
The Water Licence should reflect the joint nature of this applica-
tion. ;

Water Supply:

A description of the existing water supply system
[...]
pplications Specialist

-

GrR/ir cncls.

aa amaa ATl A NLPTUNE MICROFLOC, INCOHPORATLD, 1383 AIHFONT ROAD, CONVALLIS, ONLGOH $73230



Technical Data Sheet i R LI SR EE s

- o -~ /mitrpint
. HATER BOY h’B‘Bz P.O BOL 617 = 1543 MRPOAT ROAD
. . ' y « .© LCORAVALLIS, OREGON 97330
|'“-‘v” Telephone (503) 732-5501
General Data- 2j§} e

* . .
Nominal Flow: 60 gpm. 'Maximum Flow: 70 gpm.

Inlet Pressure Required @ Shutoff: 10 ps{g.
Effluent Pressure Available @ Rated Flow: 10 fr. of water tfrom base of unit). )

Overall Shipping Dimensions: S . _ : 2
Length: 8 ft. 9 in. Width: 7 ft. 10 in. Height: 6 ft. 10 in. - . s 5

Weights: =, : : 2 T ' .
Shipping weight: 8,000 1bs. Operating weight: 24,000 1bs. -

’ Equipment_lncluded with Basic Unit (Sée Drawing H—ZBéj

 Influent Rate Set Valve: _2 in.
Rapid Mix Chamber: 24 ft3 volume.

. Flocculator: 80 ft3 volume. Drive: 1/4 Hp, lZ‘rpm. . '
Tube Settler: 81 ft3 volume. Overflow Rate: 300 gpd/ftz. : T
Filter Area: 12 ft2, Media Type: MF-162. Underdrain: Header and Lateral.

Pumps: Effluent - 1-1/2 hp, 60 gpm.
: Backwash — 5 hp, 216 gpm; flooded suction required.

" Controls: : o B ;
Plant flow rate is set manually by an adjustable influent float valve. Another
float valve on the effluent pump discharge paintains constant filter level to
match incoming flow. A low filter level protection switch is provided for

- effluent pump protection. The control panel provides automatic backwash ini-
tiated by preset filter headloss or by manuzl pushbutton. Return to service is
 automatic. - Load center and motor starters for pumps also provided and mounted

.- on unit. ; ; -
Finish: Interior — 6 mils dry film thickness vinyl. Color: Agqua.

e Exterior - 4.5 mils dry film thickness vinyl. Color: Aqua.“
. Chemical Feed: 1Ea e & et
_Alum - 50 gal. tank, 60 gpd pump, max. feed 100 ppm. " "

Hypochlorite — 50 gal. tank, 60 gpd pump, max. feed 4 ppm. s ! 2 o'
‘ Polyelectrolyte — 50 gal. tank, 24 gpd pump, max. feed 1 ppm, 1/3 hp mixer.
. Soda Ash (optional) - 50 gal. tank, 60 gpd pump, max. feed 35 ppm. '

Installation Data .

" WATER BOY is designed for indoor installation.-,
Base Pad Design: 600 1lbs. per fr2, ] : 5 : :
Electrical Supply (to load center on unit): 120/240 V, 3 phase, 30 amp circuit.

Pipe Connections:

“ o Enlet < Nl = S B
Effluent - ' - & A,
Backwash - : s in. ¢
.. Waste Line for Backwash Flow - 8 in. 6.;5;0
2

Minimum Backwash Water Storage Requireq: 2,400 gallons;

Overhead Clearance Required: 4 ft. O in. = . | ks 5.38-3"
. Rev., 7-72



RAPID MIX
CNANEER

WS TE WATER

anoed weler

ndvw

‘vlnhl.k\-_.\

l.v.l BALcmSH P
PR A—DTY g

P e o GV AV

—..C- FaMCTTinS  riW

b pare sor Qb icTad LONT
R ~nor g
(0) cavrewiis ruams peorat D) meazoss wocTel

(2 Qs P AOTEE ‘P mesaoss cares

-
[ oere aTee

o

L LLrvE EATTEN
Bl LTI DFTAATID prd

)

-

[y

g
s @ duid T
fi8 if ba V7]

rateR Bor®
ALOW DiAGRAM

nantuena

microfios. .:n., 196686

sleport rd ...n.walu._:-

[
reghune Mecrutios ol B SuBNdiary & reDiune el G T,

'§03=752~-5501
-h . - st &




13 ¢, 80 w0 P

— . e A e & i . §o groure ey EelEATE LI T4 Gameernth mew (Y LTIy T b
o T ! e fomiar Pamii thiobbeed. .
LI N nn._-’.“.n-"“.“.-..c ba Tear nemaind et el TV dantoin as¥ o
8 TR o b al Iis.
Cidid Tiage CTI Comracr oeveLommenT <P savou Ariared 3 = worce sTieras - N _"."n".ﬂ—"_l- eIAETY pemem Bein,  CaTORL LAY B S
- AL R - CE] L R TR T e -c-8 H\\lﬂ-h..w..tw‘\ll lr‘.t.ﬂ D_o__hm.\._.....h un.uﬁ:.- .wuutﬁtl_ b it Li-0 . abely e T o snteas. E
v e s Puse =LA e g Frm wot wd@¥ e 0w ma-8rh 143
e ] u * e
Ferra lt.wuuu.ilnll.l... g wocdwadw varLd . GG o Dﬂ HM—D - iy~ p y
e, —s ., R e il = ol . -
e T i . P LI | 1 -
cTro ,._n,_.-..l.ll....._.....“_:_._... AT T bt el gracmee '} - e L — sacas
= VEL e A 5 O Ti reati ! T magmreade fnee _ln w.. ﬁ —llu.w. .m..u nl— . ﬂl— __-g . w1 = bairmasa imITHATE SeiRen At agl ELELdl o8 Pmcalanine vaLRa &
cree _selil U — b e ] t : ¥
eree S2 AT [ e — i I o —#ﬂ 0 ..— —mr 0 4— —mn mWI o_ i “ﬂn....._.._u..‘iﬁa....:l-lal. i o et
cTive It—..m._ R > ol Bedinne o E 1 __ — — . w at...ttj\irl-lr.a:i.l.._l_o\ll'!-ll.l
i e - — T P8 T SaL e “ | — o - - SATA ABRS
b Ml L i . = - - ] 1] .E!.pr-.l-ulv-...-i!.l‘liit-.l
5 b 1 - - -
crre .:___:::::::::::::::::_ souor Lt =iy L=+, | S i n O Sia W : e
H I P r ) s - ™ o Tk 1M aiuTad \ r] ' \ e rl [ rl ' [ e PP
.- e @ D @. D # ' ) = wcemia Ua Tin
- CeraTES LAnATH O Tl ComTAcT G o fNC ARE CONTACT 0k & GaarOnT Pt ] » A ae) + BELALTON BLTCS
— TS : e . e e o voivasis
¥’ . - - S 4 Pl = P 18 GRS T tle
e . . gl L & ’ e s mivecetTIS THE
. " ol it D - i SR T -
. IR s Ay YW
» y . - - . - e m s = - e — s o o —
: . " G ﬂ .
: \“\\ . _ |
. LEs=m S5t e T sp.awn # P TR
s » oTE: O RS - .
o . e X i . B | B e ~ wATLRE0Y D |
: =esTEd ;@ | sy o= it wpy dbuiv 6 ELECTRICAL CONTROL woE=1 18|
ol ol peplvne mirefiog mE. & 12l Gy of Aeplury e 3EnE o Do alon, o [ ...o. Carts ELEVENTIRY i eI
: - D . och |
neptunse microfloc inec. 1965 aleport rd. corvallis oregon 97330 .aouluvuluoo_. 5 i T2l
. e e -y § eme - - - e e —— —- —— n T |.Io.l.c..lunlll.l.ui”ll.ul|lb.l —— -
- N e
) 2
—



ALl FEED ASSEMALE

T L

r—ris’

I

PR |

7'— 130" (ouTsiDE wALLE

(]

RAPID '
Mix
CHAMBER

2 e

SEE OwG  WOA-2
FOR SumP DETAL
(Ar QUSIOMER )

MTR & PUMA
connECTION

ﬂ”“ "
FLOCCULATI 7
CHAMBER .m.u

;

‘WATER BOY"
BASE PLATE

CONCRETE SLAS _

8 SIPHON SumP

(ar QUSTOMER)

sLA8 MUST BE
CESIGNED FOR

603 ASK

CPERATING LOAD

— e ———— = S—

q 2
1 %

QUTLINE
R,

e worE ik

CHEMICAL FEED
PUMP B MiXER S *
QUTLET PANEL

HoSE BBy |
s6C MOTL 13

h_.ERRR.

a S woTES B0, 884

DAL PAD NEIGNT ==
ABNE FLOOA LEVEL

VAT

'}

W

MTR. 4 83 PUNP~
CONNECTION PONTS
s& worl i

25 INELVENE
LONECLOR.

S0 ~aTES Rilid 13804

R

r—a"

e e ———n ™ ——

SPARES

() A=

Bl OF wATRRIaL

[ 3

WL O

[

ALTT® TO SEPARATE WM| EQAPMENT UST
OFTa-LED DESCRPT:oW OF ITEMS FUANISAED
MPTUNE MICROFLOG

om
ar

SHPAING wliGnT OF wi-82 ASSEMBLY 15 APPACK

0,090 L83

RECOMMENIED OvER%EAD CLEARENCE FOR
AND MAINTENANZL IS 4-0" ABOVE PLANT
RECOMMINAD CLIARANZT FOR FAGNT, BASK, dnD LOT
Siof I3 4-=0° FOA ACCESS CLLARANGE FOR PGnT
SIDE 15 1= 8" KANEUY

$EC Cw3"CLECTA.CAL COWTAOL [LOWENTART ]
ToLANT FLOW CiaGAAN" 45D Owd” CLEETACAL
INTERCONMECTION CiaGAAM

powEa SuPALY TO BL 120/340 VLT,
60 Ni, 30 AP

PLANT CONTRGLLER 15 PROVILED WITH A COATACT
TO AUTCMATICALLY START 4ND SToRP 4 LUSTINIE,
JEuen fnEl o MATEE puwd IF Suemr £ &r
ChaviTr, SAwE CONTAZT wil Esgaz It C* P OLET
A n.iu....l._nn h_.h.ﬂ.uli) L ” I el T ]

THiS wEuvE CEN BL Fubh s=[2 &7 Al A5 AN
pPTioNAL EXTRA  SCE OWG CLECTRIZAL
INTERESNNEETION DIAGAAM ",

CIRQATAY IN PLANT CONTRELLER IS paopists T2
OAEPATE 'WATER 3zr'd¢ 4 LEVE SwiTam LOIATIOD ¥
TNE FINISHED mid TR STSAASE Téwr Con=s"5 feuiD
CLOSE O& LOw LEVEL An3 O%n Cn mim LESLL
WiTH A VOLUME OF AT LEAST 3.620 GAL & TwE
STORASE Tame EBLTWIEN THESE PoNTS (ol
sS4l B eiod 4 B

Fin!SHED WATLR
witd 4 LEVEL

semvel

pwa

G WAL DETH, 3P,

STOSRGE TANe oD B FEZS DD
SaifCe FCR OACAmiie A2 BeC T ITIA,
CONTACTS 5NOULD CFEN wel¥ wiTEA LEWVEL 3
LOWER THiN 6" VIRTICEL FLGRT AbSvE SUCT.OV
POINT CCATEZT Sw3uD CLCIL On FSNT wledu

& Minakid STCRAE wOuUWE EF 2450 G2 FIF
BLCAWLSH IS ACGHRTD (Ll fyowem Ae pTourd)

A SWUTCAF VALVE IS RECCWMENRDED 1% Tef EAD sAIN
SUCTION LINE AT ThE STORASE Tenx(Br SuEilwrid)

A MNIMUM WATLR FRCSSURE PECL PED AT ‘aarCa B20°
INFLUENT CONnNECTION 1S 10 P5IG o 60 GFW

INFLUENT FLCAT WVALVE (v=3) Liwrdsf 15 LS aciTEALE
TO SLT PLANT FLOW RATE. veivEis v-1 8 d=4 MiT
BE FOTATED TO ANT AGSITION TO AZIOWMILATE
INSTALLATION.

WATER LINWE AND HOSE AR RECOMMENDED FOR CnEw'CAL
MIXING EFFLUENT FROM HGSE 8.8 ON wATCR BIP°
MAY BE VSED

LEBTE LT CONTAINS MISCELLANEOUS MOUNTING
NARIwARE, SPARLS AND PLANT CPLAATING  AIDS

LECATIDN DIMENSIONS FO® INFLUENT, EFFLUEAT N2
BACFWASH CONNECTICNS ARE APFPIX REF  OKLY.
ALLCW FOR MANUFAZTURING TOLERANCES

ITEMS TO BE ASSEWELED AT JSBSITE B
LUSTOSER MML Wikk SUPPLY WAITTEN
INSTAUETIONS

waTER 201
Wa-82 ARRANGEMENT

- ——

G Y e
e lllh..l‘L»Jblvln..lnl.\.n...n M-2

CR L

e

et 1A Yy X L 4

e w —

—



|§' b T 1 \ ot
S 5 R * Self-contained Water Treatment Plants for & . .7
- . ;- Small Communities, Industries, Parxs & Recreational Areas - -

~ Automatic 'Operation ’
Advanced Microfloc Technology I
Factory Assembly

Easy instailation
- Compact Design

. WATER BOY is a compact, complete factory-built water . e v &

.. wreatment plant. The complete water treatment process— . e NS Ry Si—— S e

! coagulation, flocculation, clarification, and filtration—has | This 60 GPil V/ater Boy 82 provides water for an oil com-

| “nen integrated into one smali sleel package designed to ‘| pany campsite in Alaska. Ten, 20, and 100 GPi tiniis are
-mit either permanent or portable installation. WATER .| also available. .

et e

/Y requires a minimum ot operation skill and attention, i

yet provides optimum trouble-free service. quired. This can be done by adding soda ash or lime. For
WATER BOY is applied on surface supplies, for removal taste and odor problems, WATER BOY can utilize either
of turbidity, color, and associated suspended matter, and  powdered activated carbon or a strong oxidant such as
on groundwaters for removal of iron and manganese. The  potassium permanganate. Foriron and inanganese removal
raw water source is always a prime consideration. Raw  chlorine and/or potassium permanganate and a po!yme;
water temperature and the amounts of suspended matter, coagulation aid would be suggested.
color, etc., to be removed are important. At design flow, the Generally, highest quality effluent must be maintained
WATER BOY will handle 400 units of turbidity at tempera-  for both industrial and municipal services. Usually, this
tures of 50 degrees or more. Higher applied turbidities and” means effluent turbidity of less than 0.5 JTU, and often 0.1-
or lower temperatures suggest derating the plantin propor- 0.2 JTU. This quality is the norm—not the exc'eplion-—for the
tion to the amount of turbidity. Similarly, favorablerawwater WATER BOY,
conditions and temperatures would allow the operation of Here's how WATER BOY works. The required chemicals
these package units at maximum hydraulic capacity. are introduced as raw water enters the plant. The chemically
WATER BOY generally will use alum (aluminum sulfate) dosed water then enters the flash mix chamber. Nexi, ithe
for coagulation, a polymer as a coagulant aid, and chlorine  treated water flows over a calibrated weir 1o a mechanical
for disinfection. In some cases, pH correction may be re- flocculator, and on to the unique Microfioc tube clarifier.

~ FLOW DIAGRAM

o A gy R

Iﬂj‘j -
l : e fhaent
A L Cnionne Connas Lnmn

Barhw b
Cormecins

pFEY M TON NIL3TINE8




B

L, timl

fied water enters the mixed-media filter chamber and:
sasses through the filter bed 1o the underdrain system;
vhere it's pumped to the combination clearwell and back-{}.
wash tank. A :
Filter backwash is automatic, initizted on headloss. Posi- |
tive sludge removal from the tube clarifier is integrated in | :
the backwash, and final backwash water refills the settling .
chamber, cutling plant downtime and wasted water. All'}’
pumps, motors, and controls are mounted integrally. Only:|. il
load center electrical connections and influent, effivent, |}

backwash and waste pipelines are needed to place the unit. - - : —
in service. ' J : TYPICAL PLANT SCHEMATIC ;

Cremcal fued Sptem 2l Plant

GPM WwaloR BOT

Typig

: i

_ © - TYPICAL INSTALLATIONS.

WATER BOY is utilized 1o provide water for small communities of from 50 to 2000,

and serve the domestic water needs of parks and resorts, schools, 2nd various indus-

tries. Additional uses are for construction water, tertiary sewage treatmant, and waler
research.

COMMUNITIES : |
. LAKESIDE UTILITIES, OHI0. Two 20 GPM WATER BOYS provide watsr for a housing
: development in northern Ohio. A lake provides the raw water source.
' ELK CITY, IDAHO. A 100 GPM unit with turbidity monitoring option. The plant pro-
- vides water for the community of Elk City, \daho. A river supply is treated. .

!

| INDUSTRIES

1 = P MILL, ALABAMA. A water supply for pulp mill personnel is provided by 2 100
I WATER BOY. The water source is a river.

by AIR FORCE, THAILAND. SIX 100 GPM WATER BOY units purchased for 2n Air
| Force base in Thailand. The units were transported by airto a remote installation.

1 POWER PLANT, PENNSYLVANIA, The water supply for pover plant psrsonnz! is
provided by a 100 GPM WATER BOY. Raw water source is a river high in manganese
as well as other contaminants. : :

| PARKS g STE -
_ MEMALOOSE STATE PARK, OREGON. A campground operated by the State of
Oregon located on the Columbia River utilizes a 20 GPM WATER BOY.

| DALE HOLLOW RESERVOIR, TENNESSEE. This Corps of Engineers project uses
WATER BOYS for serving the recreation areas. .

e i e e— e e s e e e e

/ ;I%ntgne 'N':igrollm:. Inc. I/_ Vs & \
» 0. Box 6 b - 1
~emine Gt oesen o721 & D ENGINEERING 0y "soommra
: / m}xgﬂﬁaﬂz A subsidiary of SALES CANADA T2H 216
“ " Neptune International ¢ (403) 259-5358  Telex 03826596

INDUSTRIAL EQUIPMENT Tel.

5 o

RSEY ® DESPLAINES, ILLINOIS * DALLAS, YEXAS
LS FAR EAST LIMITED. TORYO

H

REGIONAL OFFICES LOCATED {N. ST. PETERSDURG. FLORIDA ® BELLE MEAD. NEW JE
IN CANADA, NEPTUNE MLTERS LIMITED. JOROKRTO ® IN JATAN. NICHO

Conynght 1975 by Neptuene Microlioe, Inc



it

\

P

" Water Treatment

Piants for Communities and Industry

- . e

s Complete Treatment

Automatic Operation

—

: made it the choice of consulting engineers,
. and industry in over 100 installations ranging from the

Compact Design
Easy Instaliation
" Low Cosis

- Neptune Microfloc’s Modular Aquarius is a unique water |3
treatment plant for communities of 1,000 to 50,000 people 23

and for industry. Modular Aquarius provides complete water
treatment — floccutation, settling and filtration — in 2 com-,
1ct, economical design which absolutely minimizes capi-;

AQ 300 treats 2 MG

| and operating costs. Five standard models in sieel con-;
Ltruction are offered: 200, 350, 560, 700 and 1000 gpm.
Designs in concrete are available for capacities of 2 to 5
MGD. The advaniages offered by Modular Aquarius have
communities

United States to South America, Canada, the Caribbean

- and Australia.

Modular Aquarius offers several unique and important
advantages over conventional equipment. Most importantly,
Modular Aquarius includes complete water treatment capa-
bility. Modular Aquarius provides full mechanical floccula-
tion, tube settling, and Mixed Media filtration. Complete
treatment is imperative in the smaller applications where
full time, well trained operators are seldom available. Mod-
ular Aquarius also offers simple, automatic operation. Con-

ber, aulomatic sludge removal and automatic backwash
iniliated on high headloss make the operator’s {ask less
complicated, leaving more {ime for running chemical tests
and monitoring treated water quality. A fail-safe turbidity
monitoring package which shuts the plant down on high
finished water furbidity is also available.

A typical flow schematic for a Modular Aquarius plant,
either in concrete or steel, is illustrated. The raw water is
either pumped or flows by gravity to the treatment system.
Influent flow is set at a fixed, but adjustable, rate with the
flow started or stopped by clearwell level. Coagulaling
and sterilizing chemicals are added upstream of the influ-
ent flow control system. The chemically treated water then
passes to a mechanical flocculator designed 1o rapidly

stant rale operation based on water level in the filter cham-

form a highly settleable floc. The flocculated water flows

T FLOWDIAGRAM - - il =

w umuw
INFLUEN],

i
i

i
T/ §
& .
| A R
_"-_@

Polpalectrolyls

Cremmal Fead Spstema

(CULATOR-SETTLER.
w F Ten

-

-SET
1\.o€c|pwl SEVILER by,

e

5 :

=
e




e ﬂ.ﬂ.)»? Ai(,.r,._.%'.m.».'t..: PR EE u
' (oToUlo]pl
P i

L=

o

A,

Sy

R

.
1

“fo sedimentation chambers equipped with Neptune Micro-
floc's unique settling tubes. The overflow rate based on
‘the surface area of the settling tubes is less than 100 gpd